

Test Report

No. XMNEC1900179101

Date: 01 Mar 2019

Page 1 of 6

Babynowbrand.com

The Office Woodside , Kerrypike Cork, T23FN82 IRELAND

The following sample(s) was/were submitted and identified on behalf of the clients as : silicone teething bracelet

SGS Job No. :	19728144 - XM
Main Substance :	silicone
Date of Sample Received :	26 Feb 2019
Testing Period :	26 Feb 2019 - 01 Mar 2019
Test Requested :	 As specified by client, selected parts of the submitted sample(s) for compliance with Consumer Product Safety Improvement Act of 2008, CPSIA: CPSIA section 101(a)(2) - Lead in accessible substrate materials (including Children's Metal Jewelry)
	 As specified by client, selected parts of the submitted sample(s) for compliance with Consumer Product Safety Improvement Act of 2008, CPSIA: CONSUMER PRODUCT SAFETY COMMISSION16 CFR Part 1307, Final Rule, amending CPSIA section 108, Prohibition on Sale of Certain Products Containing Specified Phthalates
Test Method :	Please refer to next page(s).
Test Results :	Please refer to next page(s).

Result Summary :

Test Parameter	Conclusion
CPSIA section 101(a)(2) - Lead in accessible substrate	PASS
materials (including Children's Metal Jewelry)	
CONSUMER PRODUCT SAFETY COMMISSION16 CFR Part	PASS
1307,Final Rule, amending CPSIA section 108, Prohibition on Sale	
of Certain Products Containing Specified Phthalates	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document fer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No. 31 Xianghong Road, Xiang An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 t (86–592) 5766995 f (86–592) 5766999 www.sgsgroup.com.cn 中国 • 福建 • 厦门市火炬(翔安)产业区翔虹路31号 邮编: 361101 t (86–592) 5766995 f (86–592) 5766999 e sgs.china@sgs.com